>
=
e
7
—
7
>
-
O
o
v
v

Read and follow all directions

for each step to nsure proper
assembly of this product.

USER’S GUIDE

Version: 440101
Rewision: 10/01/01

CLASSH

PART # 7031801

REV.F



woo'Apogered mmm

woneiodioD) NorMsunIg JO YIeWwapes € St Apogere

"POAISSOI S [y uoneI0dIo)) NOIMSUNLIE JO UOISIAID € SSOWLIIIT T00T O
a3ueyd 01 100(qns dxe suoneoywads ‘sjonpord mo saordurr 03 JIOHS fenunuod e uf ‘FLON

‘siobeuss) aswiadng
“SUIYOBL SIU} JESU PAMOJIE 8¢ JoU SNt uaiphiy)d ‘6

‘@8N 910j8Q MauoSqUINYY
uaiybn Ajny pue uosod Jusunsnipe ay; ul pebebus
Kjjny e sud jind pepeo} Buuds e sins aYep ‘g

‘UBIDULOS] 201AISE DBZUIOWNE Ue
Ag zrew siedss sAey ﬂcm ash 21048Q Jsjesp ADGgRled
PRZUOLINE NOA 450N 'Xij 0} JGWSNE I N Qﬂ

‘BEUD 2R BUY o) ucusne meinciied feg Tsunyew
HUsn 310557 SUSKOBULOL 4o m:m 821530 J080suU; N

ejeap Apogeied pezuopne

JNOA AoN Xy 013duwiape 3 ON OO UORPUOD

SILj} Ul PUNOJ JI 2UILOBWI B4} 8SR LON 0Q uorisod
pejeaale ve o arejd dosd so sjublem suy uid JeAeN ‘9

iS371NY ISTHL MOTIOL MSIY FZINININ OL "INIWSINOT
40 IdAL SIHL 3SN OHM STVNCQIAIANI A8 G3NNSSY HSIF V S1 Jd3HL

‘Jojeap Apogeied pazuouine Jnok |[ed ‘ainsun
| “1simpoejnuew ayi Ag pepinoad utd auy Ajuo esn
‘pauasul £jere|dwioo st ud JyBiam el utepso og 'g

‘UBIOIUYDS) S0IALSS PazZUOYINe

ue £g apew sliedes aAey pue esn alojaq isjeap
Apogered pezuouyne inok ARoN eunoew paluuie]
10 usyoia B oy 1dwishe 1 ON O peleuiep sieadde
R OSN [N OF 98N 2I0pBQ SLIORIE By oedey] Y

e SINIEG LIBNE [BUPeU 2 Ut

BURIDEL B} AJPOW LON O T9SIoIexe
PSDUAIU) 01 AjUC B8N TRLILDBW SIL[ 4T 28N 8 Lo
suopsnasu pue sBukuem eyl e pess 'Buen sivjeg |

NOILLVINHOANI ALAAVS INVLAOdI

pIe) uonensIZoY-1asu]
g SO0IAISG JONPOI]
N m .......... Hﬂﬁoauﬂwwm bﬂ.& .HHN B
[€ 7 9OURUSUIRIA] [RISUSD)
0€-9° " suononnsuy A[qUISSSY

w .......................... HWMM mgm ,

o noAR T WAD
grosnes ﬂvDH—HﬂUDM WﬂOO'H.

M .................. $9]0 Z —.& HO—HDMV
A owRlelS Aj0yes

SINAINOD 40 H'1dVL

817T-S67L (11) 6§ Xed
L1TT-S62L(1T) §6 ouoyd

[izeig

v06-¥$¥90 “ddO

oped oeg-tnIRg-oAey[dy
(qeyuo)) 1epUE of

7 BTeS-7 Op3id-¢ ¢ ‘0IFoN o1y TV

Tizeig O( SSOWILISJIT
LOSH-65€€ (€ : xXeq
60ct-65€€ (£) 18 ouoyd
ueder

1500-1S1 0oL ‘ny-eAnqrys
eARZRPUSS /-L7-S

Supjng ypumsunig uoddiN /8
uvedel $3ouiLI011]

m@%ﬂmﬁm N OYL
WoaIpuRred {1 7667
1¢-¢g wepddioplig

AN X [ouog SSOUILIJ]

61,999 (€£SE10) ‘SSD X8

)
3¢

1009-5.5T (TS8) Xed
LL99-1687 (Ts8) euoyd

Suoy] uoH ‘UooTMOY
SjeYsSuns |, ‘peoy ueyieN ¢l
IDMO], TBWRITA ‘([ 97 W00y
PN OYIoR BISY SSSUIL{JT]

051-€€8 (TLY) 6€ Xe
0Ly-s€8 (ZLY) 6€ 2uoyg
Afey

uouess @Hm ré ﬁom S

76 SBAT BIA

TS BIRY SSSWmIION T

6616 LL1¢{680) ¥
0-1S LL T€(680) 2U0U]
AuguLo)
TUIOYSSIOIYISIANI 0T LS8

£ owmwhwmﬂmﬁw@wm

HauO AJO¥UN SSOWLIRI]

€0L 9%9(081) :xe]
999 949 (081) Suoyd

L0§$99 (ESET0) 'SSDuoYd SPUR[IOYION Y.L
wopsurs] pasuny Wdarpuared g1 C66<
dny L8D squeD A[d 1¢-s uwiddoplig
SpIR[IPY U siayrenbpeoH onuepy
"PYT (31N SSOWLIF] ASI ONUB]IY SSOWLIOJT]
SHOIAHO TVNOLLVNYA.LNI
wod Apoqeied Mmm

(epeue) pue "S’() oY) WIHIM 92y-[[0L) ¥1.6'87€ 008
., LOLY €TEE9L X8 00SY €TEEIL ‘IPL
< m (1 €0ESS ‘TlosoUUNA Aosurey PAd SET YsSHung oSyl

SSOULI T



LIMITED WARRANTY

IMPORTANT NOTES]

ParaBody extends the following LIMITED WARRANTY to the original owner of the ParaBody products. The Warranty terms apply to iN HOME USE ONLY.

1. LIMITED WARRANTY ON FRAME AND WELDS. If the frame of the ParaBody product or a weld should crack or break, it will be repaired
or replaced by ParaBody. Terms:, Lifetime — for so long as the Customner owns the ParaBody product. )

wumn&mn note: : 2. LIMITED WARRANTY ON PARTS. (f the following parts are a&mo%m in material or workmanship, ParaBody will supply replacement parts:
: all bolts, nuts, washers, bearings, bushings, pulleys, thumbscrews, collars, cable retaining clips, adjustable pre-stretch slides, rolier pad
shafts, allen head bolts, weight selector pin, weight stack shaft, set screws, protector caps, adjustment chain, cotter pin, plunger, spring

* Thank you for mvgoﬁmwmbm the Par. NWOQ% 440 Q%E m%mﬁma. Please H.QNQ. these and knob. Terms: Lifetime - for so long as the Customer owns the. ParaBody product.
instructions thoroughly and keep them for future reference. 3. LIMITED WARRANTY ON CABLES AND UPHOLSTERY. If the coated cables or upholstery are defective in material o workmanship,
ParaBody will repair or repiace them, at its option. Terms: Three (3) years.
* This @HOQGO» must be assembled on a M—mﬁ level surface to assure ifs proper function. DO NOT 4. CONDITIONS AND EXCEPTIONS. Any product misuse, abuse or alteration, any attempt to repair by a person other than an authorized
. . . . ParaBody Service Center, any improper assembly, accident, or any other condition resulting from occurrences beyond the control of
securely tighten any frame connections until the entire frame has been assembled, unless ParaBody will void this Limited Warranty.

ngudﬁw@ mﬁmnoa. 5. REPLACEMENT AND REPAIR EXPENSES. ParaBotdy will provide only replacement parts or repair under this watranty. The Owner is

responsible for all other costs. Such costs may include, but are not fimited to: a. labor charges for service, removal, repair or reinstallation
of the ParaBody product or any component part; b. shipping, delivery, handling and administrative charges for returning parts to ParaBody;
and c. all necessary or incidental costs related to installation of the replacement parts.

6. SHIPPING. If shipping by the Owners is deemed necessary (in sole discretion of ParaBody), parts should be shipped in their originatl carton
or equivaient packaging, fully insured with shipping charges prepaid. ParaBody will not assume any responsibility for any loss or damage
incurred in shipping.

Tools Required for Assembly

7. CLAIM PROCEDURES. If service on your ParaBody product is required during the warranty period, please contact our Customer Service
Department at 1-800-328-9714 for instructions regarding returning or replacing parts. Please have available the following information: (i) the
deslei's name; (i) the date of purchase: (iii) the serial # (s) of your preduct {the serial number location is called out on the final assembiy

Wrﬂ@aﬁmﬁ. w.mmﬁmm or wmﬁwgmw drawing included with your asserbly instruction); (iv) & description of the nature of the preblem.

3/4” wrench a
/16" wrench
Ratchet with 3/4” and 6/167 sockeis

s 13 A
5/327 Alien wrench

is, which vary depending on local iaw.

itad by applicable law, shall have no greate:
the description in this Limited Warranty.
firaiations may not apply o youn

C A S

Wy p

wg gdo nol

on how

Len

S

{8

3ot fo any ParaBody prod

S

3
& WEHCH

[

Ea N

nveniency, irect or

-

a7 TRl and

Bolt Length Ruler NOTES

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

et

—————BOLT LENGTH

BOLT LENGTH RULER:

A__ 12 | 12 | 1n _ 12 | | 12 * o
_M_*w”__w-~w___hw_~_%~—_m_ |

32



1 X .l = 81enbg |

I L_
- R TN - -
\ / | m
(
_
S 1 &
=
g _ 2 , ,
m 3 WW ﬂm A v
\ /L
% \.\“[
ﬁy‘
R R
[ }
nw .w .N. .m nm .Q nﬂ mN .._‘

6

8

&y
Foe

9

G

J

2

YA

- cb

[ £3

"WAISAQ WAL) op Apogeaed oY) suiseydand 10§ noA yuey |,

# ANOHd SYA'TvVHd

HAINVN SHATVvVEd

HSVHOU(1d 40 ALVd

# TVIdAS

# THAOW

MNrva L

GNV @IV NOLLVALSIONYE ALNYYEVA HO0A L0 T4 OL HHENE
"NOLLVIAOANI STHL 404 GRMSY Hd TTM Q0A HDIAYAS AHIN AVIAL 138

INFAT AHLNI AAOTII AALSANOMN NOLLVINHOANI THL TIOHY A4SV i« -

i

siseq a1 e uo juesuqnj (Juopeamnbs 10) paseq UO[S} & M SPOI SPIMT JLOLIGNT 4

Amfur snotIas ur 3nsax Aeuwl OS Op 0} dInfre ]
‘Ajoyerpowuuu spred wiom aoe[dal oe SuOROAUN0d 95007 e usySiy, Ajrep juswidmbs joadsy] 4

'v1L6-8T€ (008) 7@
aAneIuasaIdor S0TAIOS JSU0ISTY Apogered moA woxy paseyomd aq ueo yured dn-yonoj, mo5em

Adeos urem Suisn ‘siseq repngor e uo (owrexy pue sped) Jonpord MoA FUTUES[O PUSWIIOIAL IM 4

930U IswIJ

AINVNAINIVIN




PARTS LIST

KEY | PART# DESCRIPTION QTY KEY| PART# DESCRIPTION QrY
1 16875108 FRAME SUPPORT 1 52 | 3102502 1/2° WASHER 14 2
2 6688202 WOLFF SLEEVE 1 53 | 3102503 3/4” WASHER 2
3 |6687308 WEIGHT STACK BASE 1 54 | 3109602 PAL NUT 1
4 6832308 LEG CURL/EXTENSION 1 55 | 6686301 " 1/2 DIA U-PIN 1
S | 6686802 PULLEY BRACKET 1. 56 | 6075906 CHAIN 1
6 6679508 ADJUSTMENT SLIDE 1 57 | 6972201 WEIGHT STACK PIN 1
7 16688008 TOP BOOM 1 58 | 6533501 CABLE RETAINING CLIP 5
8 | 6687508 PRESS ARM 1 59 | 6321202 CONTROL LEVER 1
9 |6687902 PRESS ARM LEVER 1 60 | 3119201 832 X 3/16” SCREW 2
10 | 6873408 BASE 1 61 | 3226301 | 3/8” JOINT CONNECTOR CAP | 2
11 | 7033508 FRONT UPRIGHT 1 62 | 3221704 E-RING 1
12 | 6686908 LEVER STOP 1 63 | 3114407 #10 FLAT WASHER 2
13 | 6680202 RECEIVING TUBE 1 64 | 3118401 47 VINYL CAP 1
14 | 6832902 BACK PAD SUPPORT 1 65 | 3106803 5/16" SET SCREW 4
15 | 6874808 LEG SUPPORT 1 66 | 6480301 3/3” FLANGE SPACER 14
16 | 6689408 REAR UPRIGHT 1 67 | 6020601 1/2” FLANGE BEARING 6
17 | 6688108 BEARING HOUSING 1 68 | 6019701 3/4” THRUST BEARING 2
18 |6681902 PLATE, 1/4 X 2 X 16-1/2” 2 69 | 3104901 3/4” FLANGE BEARING 8
19 |6539808 PEC ARM RIGHT 1 70 | 6416601 1-3/4 X 3/4” PARAGLIDE 1
20 6539708 PEC ARM LEFT 1 71 | 6412001 SPRING PIN ASSEMBLY 3
21 16530208 | CENTERPULLEY BRACKET 1 72 13103801 5/16” DIA SNAP LINK 4
77 16594702 FLOATING PULLEY 2 73 | 3105401 STARLOCK COLLAR 10
33 5633902 | SWIVELPULLE Y BRACKET 1 74 | 6939202 WEIGHT PLATE 15
f 24 6529702 PEC CAM 2 75 | 6692601 3X 27 END CAP 2
F 75 10540202 LATBAR i 76 | 6405201 27 SO END CAP 2
256554321 | 33-172 X 9172 BACK SEATPAD| 1 77 ] 6236701 1.3/4” SO END CAP 1
276597421 [15-1/2 X 10-122° PEC SEATPAD | 1 7% | 6406401 HINGE TAB 2
3% 15681521 | 15-3/4 X 15-1/27 LEG SEAT PaD | 1 79 | 3116201 3-1/2° PULLEY 19
6690901 3/4DIAX 117 SHAFT T2 80 | 7095701 WEIGHT STACK SHAFT 1
6125101 3/4 0D X 16" TUBE 3 81 | 6953702 HEAD PLATE 1
6194601 4 X 7" ROLLER PAD 8 82 | 6375801 STRAPAB CRUNCH 1
6176201 PEC DEC ROLLER PAD 2 83 | 6389701 LOW ROW BAR 1
6523401 3/4 X 72-3/8” GUIDE ROD 2 84 | 6409101 STRAP ANKLE 1
7012102 WEIGHT STACK SPACER 2 85 | 3116001 1-1/4” BUMPER RUBBER 1
3102909 3/8 X 1 BOLT 4 86 | 6270501 4 X 147 NON-SKID 1
3102924 3/8 X 1-3/4” BOLT 5 87 | 6140701 1X 17 GLIDE 4
3102933 3/8 X 2” BOLT 4 88 | 3108002 | WEIGHT STACK CUSHION 2
3102922 3/8 X 2-3/4” BOLT 10 89 | 3117401 CAP PLUG 2
3102904 3/8 X 3” BOLT 6 90 | 6873801 | 227-5/8" LEG EXT. CABLE 1 FIGURE 41
3102905 3/8 X 3-3/4" BOLT 2 91 | 6687201 73” AB CABLE 1
3102906 3/8 X 4" BOLT 3 92 | 7032301 101-1/2” LAT CABLE 1 STEP 41
3102910 1/2 X 3" BOLT 10 93 | 6535601 77-5/8" PEC DEC CABLE 1 = Attach the LAT BAR (25) to the ball end of cable using one 5/16” SNAP LINK (72).
3102943 172 X 3-12" BOLT 3 94 | 6978101 |  WEIGHT STACK LABELS ! «  Attach the AB CRUNCH STRAP (82) to the ball end of cable using one 5/16” SNAP LINK (72).
3102917 172 X 4" BOLT 2 95 | 6145801 THUMBSCREW ] S co . S
3102937 172 X 4-1/2" BOLT 2 96 1 6382301 | WEIGHT PLATE BUSHING 10CT 3 +  Attach the LOW ROW BAR (83) to the ball end of cable using two 5/16” SNAP LINKS (72) and one CHAIN (56).
3221702 3/4” ERING 1 97 | 6866601 BOLT COVER CAP 2
3102949 1/2 X 5-1/2” BOLT 2 98 | 6866801 BOLT COVER WASHER 2
3102802 3/8” LOCK NUT 29 99 | 6122702 3/8" X 1/2” SPACER 2
3102801 1/2° LOCK NUT 10 100 6427101 KEYHOLE CLEVIS 1
3102804 | 172" LOW HT. NYLOCK NUT 8 30
3102501 3/8" WASHER 31

'



9
1 GENOLI Ut umoys se (91) THOTIAN VY o seqni o1ut (69) SONIIVEH HONVTL /¢ MOJ asuf  »

1 TENOLL U umos e (01) ISV a1 Jo pue oy it uruado ot yBnorp (06) X TENASSY 418V 1XH DFTPUS »

(SI'109 pue SAXTING
J1apun paynox st (06) ATTWASSV TIAVD LXA OFT 2ms MeW “ALON) "(87) SLANMDOT w8/ O3 pue “99) SYIDVS
FONV L +8/€ 0] “(8€) SITOH p/€-C X 8/€ omi Buisn (01 ASVE 03t (64) SAHTIN 1T/1-€ OM} djquissse A[PIodg .

1 TNOLL w amoys s (01) Sy ut sduuado ynorg (06) ATANASSY 41GVO LXI OFTPIS -

(6%) SLANDIOOT W21
om} pue (7<) SYAHSYM Z/1 01 “(2h) SLI0€ W€ X 7/1 ox3 Suisa (1) ASVE 01 ( 91) IHONMAN YVHY d[quissse APInosg .

1d41S

"HSVE 243 10BIU0D AUy

pImOUR TANOWIG AT TIN ONLIVO LI ¥FAMOT W PUB TNOOST dO.1. 31 Ut deo pusd sy) 1083u00 AUl pinoys IOvVid AHTIOd
ONLIVOT WA 9U Pue TV Td THOTEM do) aup uo 1t Ajareq jsnf piroys Pinoys G1v 1d (IVHH du “sourtiopad WNUiIXeur 10, «
'$9]qE0 9T} UI UOISUA) JO JUNOUTE 1991103 I} 13 O} SUOIEO0] 3A0q¥ S} UF IPEU 3q UEd Sjuaunsnipy

By dALS
oF TANOIA “

|
|

LiVIE AT TINONLIVO I Hidd(Y




D S S O U SO S S

i

| FIGURE2

M

STEP 2

« Securely assemble one 3-1/2" PULLEY (79) to the top hole of the LEVER STOP (12) using one 3/8 X 3-3/4" BOLT (40), two 3/8"
WASHERS (51), one 2-3/8" RETAINING CLIP (58), and one 3/8" LOCKNUT (48). The extra holes in the LEVER STOP (12) are
to be used for cable adjustment.

+  Securely attach LEVER STOP (12) to WEIGHT STACK BASE (3) using two 1/2 X 3" BOLTS (42), two 1/2" WASHERS (52),
and two 1/2" LOCKNUTS (49).

Attach SWIVEL PULLEY BRACKET (23) to the WEIGHT STACK BASE (3) using one 1/2" LOW HEIGHT LOCKNUT
(50). (NOTE: Securely tighten, then back nut off 1/4 turn to allow the SWIVEL PULLEY BRACKET (23) to rotate freely.)

Center 4 X 14" NON SKID STRIP (86) on WEIGHT STACK BASE (3) as shown in FIGURE 2.

ﬁ 12 # 12 M 12 _ 12 “.S
LA AT SN AT SV NNERS GOV RIS SN O

172

n—d

STEP 38

+ Screw the threaded end of AB CABLE (91) ap-
proximately 3/4” into the end of the PULLEY
BRACKET (5) and tighten jam nut securely as
shown in FIGURE 38.

« IMPORTANT! Make sure the cables are running
in the grooves of all pulleys.

CABLE ADJUSTMENT

For maximum performance, the HEAD PLATE
Should just barely sit on the top WEIGHT PLATE
and the UPPER FLOATING PULLEY BRACKET
firmly coutact the PILATE on the TOP
BOGM, and the LOWER FLOATING PULLEY

cadjustinonis can be made to adjust

the cable tension:

+ 1If upon completion of assembly, the HEAD
PLATE (81) does not sit on top of the first
WEIGHT PLATE (74), push the HEAD PLATE
(81) down, insert the WEIGHT STACK PIN (57)
and perform several repetitions at the press sta-
tion. This will relax the cable system and prevent
the HEAD PLATE (81) from lifting up.

 If after completing previous step, the HEAD
PLATE (81) still does not sit on top of the first
WEIGHT PLATE (74) or if there is excess slack
in the cable system, adjust the threaded end of the
LAT CABLE (92) accordingly and retighten the
jam nut.

« Ifthere is excess slack in the LEG CABLE, move
the PULLEY attached to the LEVER STOP (12)
down one hole.

» If there is excess slack in the AB or PEC DEC

cable system, adjust the threaded end of the AB
CABLE (91) accordingly and retighten the jam
nut. .

« IMPORTANT! Retighten both jam nuts when
adjustment 1s completed.



. 8
¥ IO

(SAAUIOVHEVA Sunyjrene 210joq dvpINS
opIsui ol ursp ATYSnoayL :ELON) ‘v TANOLA Ul umoys s (£1) HENL

ONIAIADEY JO ACISNI 4 03 (0L) SEATOVAV W¥/€ X p/€-1 W8 Alddy «

L ¥ T O
V aand

\ (3%) LOANMDO' +8/€ 30 Pue (8) JI'TO ONINIVLI .8/€-7 9U0 (1S) SYAHSVM
L8/¢ oMy (0p) ITOS Wb/E-€ X 8/€ 2u0 Buisn (6) YTATT WAV SSHNJ 0 (6L) AHTI1d 4T/ 1-€ SUO AqUIasse AfeInoag
¢ HYNOLT 998 (9D _Ewmmg A uo aqm @ ( AT WUV ST yBnormn (67 LIVHS .11 X VIC

<) ey

[ Gl

Y ey

T A LT
LOREAHEY A

L

LXULEY

~——\&> 1
Wi
=~
o

1 m_u i _ T ]
(7 p Ut _ _

(59 F/E1X 8/E

3
1
|
.

N

L€ TN Ut uwsoys se (81) LN
DO .8/€ 30 pue{9¢) ITOH Lb/€-1 X 8/€ 9uo 3uisn
(22) 1OV EL AT TINd ONIIVO T 3107 913 01 (6.L)
ATTINd /17 dvo Sunquissse sjium. (64 AT TIN
7/1-¢ pumoae (1£) T TV € J0 DU papasty 93a0y

*

iF FALE - e . LY Eu,
e e /\ < A —— - -
.,uum, VLS W TADYS 88 OO wzm&»mb YL ypeduIepUun © JIN0E 2 PIOOYY
oY (&Y SLONFDOT (/S 00 P (1) SUAHSYA LB/E 91 (99) SYIOVLS 5D
g/¢ 0m) Bursa (1) LHDINGS INGE 9% 03 (6L AHTIN

FONV I T

WL suo pu (163 HIEY D Y O

0y oy
sV

G Gdan
9¢ TIVLAd ”

9¢ ANDIA




STEP 3

o,
—.__h}"g@

. Tnsert two 1/2" FLANGE BEARINGS (67) into
RECEIVING TUBE (13).

e
——

o Attach RECEIVING TUBE (13) to PRESSARM LEVER
(9) using one 1/2 X 3-1/2" BOLT (43), and one 1/2" LOW
HEIGHT LOCKNUT (50). NOTE: Securely tighten,
then back nut off 1/4 turn to allow the RECEIVING
TUBE (13) to rotate freely.)

(36 3/8X 1-3/4”

« Insert the ADJUSTMENT TUBE (6) into the
RECEIVING TUBE (13) as shown in FIGURE 5.

FIGURE 34
STEP 34

o Assembie one 3-1/2” PULLEY (79) around the PEC DEC CABLE (93) and to the PULLEY BRACKET (5) using one 3/8 X 1-3/4”
BOLT (36) and one 3/8” LOCKNUT (48) as shown in FIGURE 34.

1/2 X 3-1/27

29

FIGURE 6

STEP 6
« Slide one 3/4 DIA X 11" SHAFT (29) through PRESS ARM (8) & tube on REAR UPRIGHT (16). See FIGURE 6.

FIGURE 35

s Insert two 1/2" FLANGE BEARINGS (67) into PRESS ARM (8). STEP 35 .
« Slide the ends of the PEC DEC CABLE (93) into the bushings on the PEC CAMS (24) as shown on FIGURE 35.

+ Lay the PEC DEC CABLE (93) over the pulleys and under the cable retaining clips in the CENTER PULLEY BRACKET (21) as
12 * 12 ~ _ shown in FIGURE 35. (NOTE: The bolt holding pulley and cable retaining clips may need to be loosened to align cable
4 5 6 retaining clips with cable.
L NS AN AR g cip ) L

_ 12 ~ o an _ 12

& = G =



01

ey T
IDECR RS At gt

aopd ur proy pue (6$) YAATT TOULNDD 59 01 dn (8) NV $SHEd 941 Jo wajo

(Kpoay 9ye301 0} (8) WUV SSAUL
3y} MOJE 03 WIN} p/] JJO INU YOEq Uy ‘Udy3Yy
Apandes (ALON) (0$) ILANJMDOT 1LHOIEH
MOT.7/19u0 pue (€4) 1109 . Z/1-€ X /1 auo Butsnt
(8) NIV SSHA 01 (9) HATTS INFNISNIAY Udeny «

LdALS

8 H4NOIA

‘€€ TANDIA 998 (81) SINN
“SIDOT 8/€ 003 PUB (L6) SLTOH T X 8/€ 041
gussn (6£) SATTIND Z/1-¢ om3 yoene (£7)
IAYOVYE AFTI0d TIAIMS udnong (h6)
TIAVD LXA OHT o pue jjeq  Jonnod LYy e

1HOIAH
MOT 21 )

8 MUANDLT U WAOYS 5% (797 DNRI-H 10 Win
4 9 YBnomy FIAVO THIV/HSN 9Y) Wesup  «
8 JALS
L aNOM
LT EXTUL(ED)
/&.
# , 3

{31gRs Yim AUrRed S{GED GBNE 0 PIUALOOL 26 5y PIuE K6V

YT

D R TROUE S8 {T1) dOLS AN

>

)

3/
[ 5

\




1/4” NUTS
DO NOT OVERTIGHTEN!

STEP 30

T » Loop LEG EXT. CABLE (90), previously installed in BASE (10), around pulley
in lower FLOATING PULLEY BRACKET (22) as shown in FIGURE 30.

PUSH/PULL

SPRING PIN
ASSEMBLY

e

DETAIL 9

STEPY

Assemble the PUSH/PULL CABLE from the PRESS ARM (8) to the SPRING PIN HOUSING and to the L-BRACKET on the
RECEIVING TUBE (13) as shown on FIGURE 9 and DETAIL 9 using the following steps:

e Thread the first 1/4-28 IN. NUT to the bottom of the threaded end of the CABLE. Allow the other 1/4-28 IN. NUT to hang loose
on the exposed CABLE until the SPRING PIN ASSEMBLY is attached.

e Securely assemble the SPRING PIN ASSEMBLY to the
SPRING PIN BARREL. (!t IMPORTANT ! TIGHTEN
THE WUT OF THE SPRING PIN ASSEMBLY Sk-

oy

i ie adiust o
OUT TO FAR 1Y AL-

ENGAGE)

STEP 10

»  Securely tighten two 5/32” SET SCREWS (65) and insert
two 3 X 27 END CAPS (75) into the open ends of PRESS
ARM (8) as shown in FIGURE 10.

» Securely tighten two 5/32" SET SCREWS (65) and insert
two 27 SQ. END CAPS (76) into the open ends of PRESS
ARM LEVER (9) as shown in FIGURE 10.

ER

FIGURE 30

Y

AN
/
fen

/

+  Securely tighten one 3/8 X 17 BOLT (35), one 3/8” WASHER X1
(51), and one 3/8” LOCKNUT (48) to the bottom of AD-
JUSTMENT SLIDE (6) as shown in FIGURE 10.
+ Insert one 1-3/4” SQ. END CAP (77) ito the end of AD- S B
JUSTMENT SLIDE (6) as shown in FIGURE 10. FIGURE 10 LTl T FIGURE 31 \
STEP 31 ;
_ 1 _ 1 w 2 _ 2 _ Y 72 “ «  Assemble one 3-1/2” PULLEY (79) around the LEG EXT. CABLE (90) and to the upper FLOATING PULLEY BRACKET (22)
0 _ 1 _ 2 ” 3 _ 4 # 3 ~ 6 using one 3/8 X 1-3/4” BOLT (36) and one 3/8” LOCKNUT (48) as shown in FIGURE 31. v
L1 L L1 L1 1 . L1 L1 : .
11 24



Tl
71 TINOL Ut umoys se (8¢) SLANMOOT .8/€ 0M) pue

(15) SUTHSYM ..8/€ M) “‘(I+) S1710€ & X 8/€ om) Suisn (1 1) THOMNAN INOYA 2w 03 (1) LIOddNS TNVYL yoene A[psooy »

('s10q 3y Jopun paynod St 3qe3 auns MeW ALLON) 71 TANDILL UF UMoUs se (8F) LANNOOT
8/€ 9Uo pue (1) SUTHSVM 8/€ oM (6€) 1T0H £ X 8/€ uo Suisn (p1) ASVH 3 0 (D) LIOdNS TNVUL yoene £[aso0] »

('s310q 993 I9pHN P3N0 ST I[qEI AANS S HLON) ‘71 FANOI Ul waoys st (8%) SLANNOO 8/€
o1 pue (1) SYTHSVM ..8/€ 30J (6€) S1TOH £ X 8/€ oM} Bursn (01) ASVE o 03 (11) IHOMIAN INOY yoene £[2s00T »
1 JAIS

1 TN

LINHSOT

£ <&/ B8

l}

|

[4

. ) o X 85 n 11 TANOH
ol umoys se (££) SAVTIOD ADOTAVLS oMl pue {(0¢) I4ML .91 9uo
_ Sursn (1 1) THORIAN INO¥A 8B 01 (1 £) SAVI HH TIOY 0M1 9JqUISsSY »

. 11 AENOLT Ut usmoys s (15) SYH
| LISV M (8/€ 0M) pue (1§) SI7TOE .7 X 8/€ om3 Bursn ‘umoys se (11)
/_ THORIAN INOYA 39 01 (£2) Qvd 1VAS DHd oW d]quesse A[2Inodg  »

5 1T dALS

_~4w_~_

(41 _ Ul

ERRRERERDRE

141 , UL : _ Ul “

67 TANOIA

- waoys se (77) IMIOVEd AdTINd DNI
- -IVOT1] PUo3as o Jo wonoq oY 03 (£8) SHATO 1 X .1 0MI YOBNV

FIETX 8/E

‘62 TANDLL W waoys se (8%) 1NN
007 .8/€ 3uo pue (9g) LTOH b/€- 1 X /¢ auo Butsn (77) I1HAOVEL
AdTINd ONILVOTI 49430 941 03 (61) AHTIN Z/1-€ UO J[QUIISSY  »

67 4ALS

‘3T TINOLI 99§ ARINdes Jnu

wef g3 uoyyBt] (18) A1V Id AVAH 2w uo sind Apydis (26) ATEVD 9t Pue (L) INOOE dOL 343 uo ded pus 343 §)0eju0d Auy (z2)
IOV EL ATTINd ONLIVO LI om [un (08) LAVHS JYOVLS LHOIHM 90 pud oy oyt (76) HIEVD IV'1J0 PUS PIPUany SYIMaIog

17 TANOLL Ut wmoys se (77) IAOVEE AT TIAd ONLLVO'T t 4ofind punoze (76) TGV LvT1dooT
: 87 JALS

i
i

8T HHYOIA




FIGURE 13

s All FLANGE SPACERS & LOCKNUTS
are 3/8” FLANGE SPACERS (66) & 3/8”
LOCKNUTS (48).

(38) 3/8 X 2-3/4”

S

STEP 13

+  Rouie the threaded end of LAT CABLE (92) through the TOP BOOM (7) as shown in FIGURE 13.

COSTOTNIIT O ATY 0

¢ Slide the WEIGHT PLATE SHAFT (80 thru the
hole in the HEAD PLATE(81), and Jock in place
using one E-RING (46) as shown in FIGURE 14.

top” side of fifteen ¥
as shown in FIGURE 14,

/27 PULLEYS (79) to the slots m TOP B0 22347 BOLTS (38), «ight 3/87
10 3 L Make sure the o s gl

MR PSS

13

CABLE GUIDE

LEG EXT. CABLE (90)

227-5/8

101-1/2” -—

93

—_ 77-5/8”— -

22



ri B |44
L 1T 17 [ {17 171§ ¢t 17T T T T 717 1771 11
91 HHNOId L@ | y PP O T T e T e T e
: i _ : Ut m 41 _ e — ut ~ 14 _ UL L
sifoq jo doj WAAO pamoi st (z6) IEVO
Lv’] ems axey (8y) SLANNDOT 8/€ oMy
pie (1<) SUTHSVAM 8/€ 100) (6€) S170€ LT HENDIA
«€ X 8/€ oag Fusn (1) ITHORN INO¥d | , 1K 8/E
o 0} (1) NOOH dOL 3 d|quiasse £[as00]  « Si10q A0 ATEVI SRR
o P ,..Muw/r ) ,H<A Mmooy
{6y LANGIDOT .7/1 8uo T
pue (76) SYTISVM .7/1 oM ‘(1) 1709
<& X T/1 oy Buisn (91) IHONIIN AvVAA P
ay 01 (1) IWOOL JOI. 2u) 3jquasse £[3so0]
. LT FENDOLT ut umoys se (8y) LANIDO0T
4 o 8/€ su0 pue (9¢) 17104 p/€-1 X 8/¢ 2uo Buwsn (77) 1AYOVHL
91 HYf1O]] U0 tmoys st L) NOOH AETIN DNILVOTA 30 0 (62) AZTINd .7/1-€ 9UO JQULSSY  »
dOL 2y 1pun (¢£) SGOY AUMND 2y Bumg  «
LT JAIS
91 JALS
ST MUNSDIA ~ 97 FRANOLI W Waos s8 (££) SAVTTOD HOORIV.LS o) Butsn (1) IHOJANS FINV A U 8910 94) 03 (1€) AV YHTION 0M S[qUBSSY =

{60 SAVTIOO IO TEVLS
NOISNELY A TR0 O T80 01 {6 SUVA MW TION 0§ oy

pur (6g) ST

orys yem oy ojuo (£€) SAOY 4AINO
Sy} JaAo Umop A[quiesse ajed pesy sy} SpIS .

‘Aem

1B oy Buroey fe om (y/) SHLVId JHOHM
a1y} JO SO[OYAsY S yey ams e (88) SNOI
“HSNO MOVLS ITHOMEM a4 03 uo {€£) SAOd
AAIND 29 12A0 tmop (#1) SALYII ITHOIAM
wa9yyy [® opis FUVD FWAILXT Suispy

{££) SUOY HAI1D W 1940
waop - WACHO LVHL NI - (88) SNOIHSMD
MOVLS LHOMEM omi pue (¢6) SITHSVM /€ o X
oM} (pe) SYADVIS JOVIS THOIHM 0M1 3PS » )

\

i ('59103s daEA @\ N
-piey jsoul je ajqejiese Aeads Uoya) 10 WODIIS
P (€€) SAOY AAND A7L2GNT LLON)
@ ‘61 FYNDII uo umoys se (¢) ASVL JAOVIS
IHOTAM 2 ot (£€) SAOY HAIND 0M) UST]  »

< . - ST JHULS




domamz#./, % . \@

FIGURE 17

STEP 17
Securely tighten all loose frame connections made to this point.

Tighten the:
» REAR UPRIGHT (16) to the BASE (10).

« FRONT UPRIGHT (11) to the BASE (10).
« TOP BOOM (7) to the REAR UPRIGHT (16).

+ and the TOP BOOM (7) to the FRONT UPRIGHT (11).

_ 12 * RL _

12

172

|

|

12 _

D
393/8X1”

3/8X1”

(0) 1/2” LOW
HEIGHT

CABLE

RETAINING CLIP (538) 5 LOCK
NUT (48). (NOTE: Make sure LEG EXT.
CABLE (90) is running under the PULLEY.)

Insert two 1/2” FLANGE BEARINGS (67)
into the LEG CURL/EXTENSION (4).

* Assemble the LEG CURL/EXTENSION (4) to

the BENCH FRAME (15)usingone 1/2X 3”7
(42), two BOLT COVER CAPS (97), two
BOLT COVER WASHERS (98) and one 1/2”
LOW HEIGHT LOCKNUT (50). (NOTE:
Securely tighten, then back nut off 1/4 tum
to allow the LEG CURL/EXTENSION (4) to

rotate freely.)

Assemble the ball end of the LEG EXT.
CABLE (90)to the KEYHOLE CLEVIS (100)
asshown in FIGURE 25, :

SECURE the KEYHOLE CLEVIS (100)to the
tab on the LEG CURL/EXTENSION (4) using
one 3/8 X 1”BOLT (35) and one 3/8” LOCK
NUT (48) as shown in FIGURE 25. (NOTE:
Do not overtighten! Kevhole clevis should
rotate freely.) .



91

‘urmogs st (£ 1) ONISNIOH ONRIVHEE 9 uo ajeid 01 (£8) SHATTD 1 X 1 OM} PIENY

(‘Suruay3y 2u0jeq ayqis
~sod se tuy s¢ dn (17) LDIOVEE AATINd NELNAD 3 pus ajqissod st 1ej se unop (L1) ONISNOH ONIYVEE 20 WS
210y ponjors aaey (17) LMOVEE ATTINd YALNTD 201 pue (L1) ONISNOH ONIAVHE 3 uo sajeid 10pa9uued ayy
HLON) (67) SLOANMOOT /1 083 PUe (76) SYAHSYM .2/1 100 (Sh) SITOH 7/ 1-F X T/1 oM3 3uisn ‘6] TINOLA UI UMOYs
se (11) THONdN INOYL oW 01 (17) IOV AT TINd YAINID oy pue (L1) ONISNOH DNIIVHE S J[qUIIsse A[pmosg  »

61 JALS

61 TANDIA

NARD ST

(‘panoa wI3q sey [qe Y} JI33Je poudYSN o [[IM UoIIWUOd SIYY, (T LON)
‘ST TINOIA 998 (81) SIONIDOT 8/€ 0M1 pue (1) SYTHSVM 8/€ 03 (£€) S1T0H T X 8/€ oMy Butsn (17) 1A¥OVIL
AFATING WALNAD 243 01 (8S) SAI'TO ONINIVIEY FIEVD 8/€-T oM pue (6L) SATTINO 7/1-¢ OM) SqUIdsse APs00T  »

SEJALS

ST TANDIA

61
] T 1T 1 1T
I T L B L L
3 # 44 _ i “ 44 _ M _

o—
Ly
- —|

‘(11) IHOMdN INOYHA o pue (1) ASVE 991 01 (1) TIOdANS ANV 34 943 uay8n X TN AS Wl SIpy

. (p1) 130ddNS
avd yovd jo pud oy woy 7/1 Ajeunxoxdde (p1) 1IOJIINS AV JOVE 94 U0 (68) WHINNG TIGENY b/1-1 30 Jong

‘€7 TANDOLA 998 (7) AATHTS A1IOM UO 1Jeys JO opIs Yora uo (32) VL HONIH U0 3PS »

€T HINDII99G (Kpay
312101 03 (81) STLVTd «T/1-9T X T 343 MO[[¥ 03 WiN £/] J§0 JNUYOuq Uy} ‘udydn Apandss *LLON) (06) LONMDO T IHOIAH MO'T
2/ 3o pue (/) IO /1S X 7/1 900 Buisn (¢ 1) LIOIINS AVd XDV 9 uo Sutysnqg 9 03 (8 1) SHIV'Id .Z/1-91 X T1H0q YOBNY »

€7 HANOLT 998 APy
218301 03 (¥1) LYO4dNS GVd MOV Y1 8O 0] WIng /[ 0 INU Peq WY} ‘wagydy APpInids ILON) (0S) LONIDOT
LEOTAH AGT .7/1 9u0 pue (¢f) 17T0Y .Z/1-€ X 7/1 5uo Buist (p1) THOJINS AV MOV 3 01 () HATW IS LITOM Uomity  «

TH MOT2/109)

THMOT.U1Q9)




)
5
=

FIGURE 20

STEP 20

'+ Assemble two 3/4” THRUST WASHERS (68) and two PEC
CAMS (24) to the LEFT (20) & RIGHT (19) PEC ARMS, as
shown on FIGURE 20.

« Tnsert four 3/4” FLANGE BEARINGS (69) into the bushings
of the BEARING HOUSING (17).

+ Insert the LEFT (20) & RIGHT (19) PEC ARMS through the
3/4” FLANGE BEARINGS (69) in the BEARING HOUSING
(17) on their respective side as shown, and secure them n place
with two 3/4” STARLOCK COLLARS (73).

+ Slide two PEC DEC ROLLER PADS (32) onto the LEFT (20)
& RIGHT (19) PEC ARMS until the ROLLER PAD (32) is
flush with the bottom of the pec arms.

NOTE: ¥ & inbricant is ges

TIER P

3 o 1
> pin bagceiz of the P

_ 12 ﬁ 12 ~ 172

‘ 1”2 _ ;| 12 |

FIGURE 21

STEP 21
+  Slide one 1/2” DIA U-PIN (55) through the bushing in the WOLFF SLEEVE (2) then force one 1/2” PAL NUT (54) over end of 1/
2” DIA U-PIN (55).

«  Slide the WOLFF SLEEVE (2) over the FRAME SUPPORT (1). {NOTE: Make sure the spring pin barrel is facing as shown in FIGURE
21)

.71 and cne THUMBSCREW (65) to the WOLFF SLEEVE (2.

A e AR 4t T A 40 i i S STV .
i
3

(50)1/27LOW
HEIGHT

.

/H// 1/2X37@2)

N
4N1/2X 5-1/2” O //// N )

FIGURE 22

STEP 22

«  Securely fasten the LEG SUPPORT (15) to the BASE (10) using two 1/2 X 37 BOLTS (42), two 1/2” WASHERS (52) and two 1/27
LOCKNUTS (49).

+  Securely attach FRAME SUPPORT (1)to the LEG SUPPORT (15) using one 1/2” X 37 BOLT (42)and one 1/2” LOW HEIGHT LOCKNUT
(50) as shown in FIGURE 22.

«  Attach two 2 X 16-1/2” PLATES (18) to the FRAME SUPPORT (1) using one 1/2 X 5-1/27 BOLT (47), and one 1/2” LOW HEIGHT

LOCKNUT (50) as shown on FIGURE 22. (NOTE: Securely tighten, then back nut off 1/4 turn to allow the 2 X 16-1/2” PLATES (18)to

rotate freely.) .

18



